
STATE OF INDIANA 
 

INDIANA UTILITY REGULATORY COMMISSION 
 
APPLICATION OF EASTERN RICHLAND 
SEWER CORPORATION FOR A NEW 
SCHEDULE OF RATES AND CHARGES FOR 
WASTEWATER SERVICE 

 
)
) 
) 
) 

      
  CAUSE NO. 45776-U 
                             
 

 
 

PUBLIC’S EXHIBIT NO. 2 
 
 

TESTIMONY OF JAMES T. PARKS 
 

ON BEHALF OF 
 

THE INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR 
 
 

February 16, 2023 
      
 
 
 
                         Respectfully submitted 
 

                                                INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR               
      

             

     
___________________________________________ 

                                          Daniel M. Le Vay, Attorney No. 22184-49 
[...]
reports, which ERSC submitted beginning in 2011, that identify televising, inspections, 8 

repairs and replacements of ERSC's sewer infrastructure. ERSC is supposed to submit 9 

its sewer system reports annually with its IURC Annual Reports, but it has not always 10 

done so. A total of three annual sewer reports were not submitted. ERSC filed the most 11 

recent report, No. 8, on June 1, 2021 for calendar year 2020, but did not submit the 2021 12 

report. The 2022 report is due April 1, 2023. 13 

Q: What information is ERSC required to include in its Annual Sewer Reports? 14 
A: The 2011 Order in Cause No. 43921 required ERSC to continue a televising and 15 

replacement program required by the IURC’s Order in Cause No. 47391-U for 16 

Northern Richland Sewer Corporation, to extend reporting to also include the ERSC 17 

sewer system, and further, to annually file with the IURC a report regarding the 18 

status of its efforts to address I&I issues. Specifically, in the Cause No. 43921 Final 19 

Order, the Commission agreed with OUCC witness Roger A. Pettijohn, who 20 

recommended the report include: “(1) a description of any repair or replacement of 21 

 
22 Cause No. 43921 Final Order, June 22, 2011. For the discussion of ERSC I&I reporting mandated by the 
Commission, see pages 7, 9, and 10. See also the sewer system repair reports filed under the same Cause for 
a good summary of the work completed. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 10 of 22 

either system’s infrastructure, including costs incurred; (2) a description of ERSC’s 1 

maintenance program; (3) a description of ERSC’s progress in televising the entire 2 

system; and (4) a detail of the expenses incurred, including copies of invoices.”23 I 3 

summarized sewer system metrics over the 2018 to 2021 period in Table 3. 4 

Table 3 
SSOs, Sewer Cleaning & Televising and Manhole Inspections 

Parameter 2018 2019 2020 2021 

Number of SSOs 30 10 18 25 

Total Sewer Length (Ft.) 190,193 196,128 197,363 200,384 

Cleaned & Televised (Ft.) 17,358 0 0 18,205 

Cleaned & Televised (%) 9.13% 0% 0% 9.09% 

Manholes Inspected 73 0 0 118 
 
Q: Does ERSC report how much I&I remains in its system or how much I&I it 5 

has successfully located and removed? 6 
A: No. ERSC’s reports describe the sewer system work performed each year and the 7 

amount spent maintaining its sewers. However, ERSC does not discuss the I&I 8 

removed, how much I&I remains in ERSC’s system, and whether peak sewer flows 9 

were lowered during wet weather conditions by ERSC’s efforts. 10 

Q: What do you recommend for ERSC’s Annual Sewer Reports? 11 
A: It is important to benchmark ERSC’s I&I removal efforts and its successes. I 12 

recommend ERSC keep documenting its I&I control work and sewer maintenance 13 

and repairs by continuing its annual sewer reports using the same format with one 14 

addition. ERSC should regularly estimate I&I volumes in its sewers and the I&I it 15 

has located and eliminated through its sewer repairs, relining, and replacements. 16 

 
23 Id. p. 7. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 11 of 22 

ERSC should follow US EPA guidance on estimating its infiltration and inflow. See 1 

Attachment JTP-2 for the EPA’s Quick Guide for Estimating Infiltration and Inflow 2 

Q: Does ERSC know how much I&I is in its system? 3 
A: ERSC does not report and is not required to report its I&I volume in the annual 4 

sewer reports to the Commission filed under Cause No. 43921. I&I volumes 5 

fluctuate with greater I&I levels in years with more rain and higher groundwater 6 

levels. The 2020 System Capacity Analysis for ERSC’s East collection system by 7 

GRW Engineers does report I&I flows and peaking factors for a 2018 to 2019 flow 8 

monitoring program. I&I accounted for 46% of the average daily flow but jumped 9 

five-fold for peak flows with a peaking factor of over 10 for several sewer segments. 10 

Q: Did you calculate Ellettsville’s current I&I volume? 11 
A: Yes. I made approximations of I&I based on available data. I understand Ellettsville 12 

supplies essentially all drinking water and treats all wastewater generated by 13 

Ellettsville’s and ERSC’s customers. To estimate ERSC’s I&I, I first calculated 14 

Ellettsville’s monthly I&I volumes by subtracting monthly water sold volumes 15 

reported to the IURC from Ellettsville’s wastewater effluent flows reported to 16 

IDEM. I summarized the flow data and calculated I&I in Table 4. I also provide the 17 

underlying data and my calculations in Attachment JTP-3. 18 

Water sold is the highest volume that base sanitary sewage flows can reach. 19 

For my calculations, I assumed all water sold becomes wastewater even though 20 

some is lost to lawn sprinkling, garden watering, car washing, and other uses that 21 

do not end up in the sewers. Based on annual average flows, my analysis indicates 22 

I&I constitutes nearly half of Ellettsville’s total wastewater flow (47%) in wetter 23 

years (2019 and 2021) but dropped below 40% in 2020 when less rain fell. The 24 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 12 of 22 

highest calculated monthly I&I percentage of total wastewater flow ranged from 1 

64% to 71%. On peak flow days, I&I constituted up to 90% of the total wastewater 2 

flow treated at Ellettsville’s wastewater plant. 3 

Table 4 
OUCC Calculated I&I Volumes for the Ellettsville / ERSC Sewer Systems 

Parameter 2019 2020 2021 

Total Annual Precipitation (in.) 59.38 54.37 65.84 

OUCC Estimated Population Equivalent Served 14,035 14,101 14,431 

Total Wastewater Flow (MG/Yr.) 500.8 431.8 522.8 

Total Water Sold (MG/Yr.) 266.3 263.6 274.6 

Gallons per Population Equivalent (gallons/day) 52.0 51.1 52.1 

OUCC Calculated I&I (MG/Yr.) 234.5 168.2 248.2 

OUCC Calculated I&I Percent of WW Flow (%) 47% 39% 47% 

Maximum I&I Percent of WW Flow (%) 66% 71% 67% 
 

Annual Average Wastewater Flow (MGD) 1.37 1.18 1.43 

Annual Average Water Sold (MGD) 0.73 0.72 0.75 

OUCC Calculated Annual Average I&I (MGD) 0.64 0.46 0.68 
 

Maximum Day Wastewater Flow (MGD) 6.22 7.54 7.70 

Max. Day WW Flow per Population Equiv. (gpcd)24 443 535 534 

Annual Average Wastewater Flow (MGD) 1.37 1.18 1.43 

Avg. Day WW Flow per Population Equiv. (gpcd) 98 84 99 

Peaking Factor (Max. Day/Annual Average) 4.5 6.4 5.4 

Minimum Day Wastewater Flow (MGD) 0.57 0.41 0.51 
 
Q: Is Ellettsville’s infiltration and inflow excessive? 4 
A: As shown in Table 3, Ellettsville’s 2019 to 2021 average daily flows were up to 99 5 

 
24 gpcd stands for gallons per capita per day. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 13 of 22 

gallons per capita per day (“gpcd”), which is below the EPA’s excessive infiltration 1 

criteria of 120 gpcd.25 However, due to time constraints and data limitations, my 2 

analysis had to substitute annual average flows (wet and dry weather flows) for 3 

EPA’s more precise methodology of analyzing flows on days with high groundwater 4 

levels. I also had to estimate the connected population, which I based on the US 5 

Census Bureau’s data of 2.39 to 2.46 people per household multiplied by the number 6 

of residential customers, and I accounted for commercial and multi-family 7 

customers in addition to residential.26 Actual population may be lower than my 8 

estimates. If so, due to these two data issues (use of annual average flow data and 9 

estimated population), my estimates of average daily flow per person understates 10 

the levels of infiltration and inflow in Ellettsville’s and ERSC’s sewer systems. 11 

Ellettsville’s 2019 to 2021 peak wastewater flows were up to 535 gallons per 12 

capita per day (“gpcd”) and nearly twice the US EPA’s 275 gpcd criteria used to 13 

determine whether inflow is excessive. These peak flows can overwhelm the 14 

carrying capacities of downstream sewers causing sanitary sewer overflows and can 15 

also impact the wastewater plant. Inflow appears to be a more serious problem for 16 

Eastern Richland and Ellettsville than infiltration. 17 

Q: How much of the I&I reaching Ellettsville’s wastewater plant is from the 18 
Eastern Richland sewer system? 19 

A: Eastern Richland does not report its share of the I&I in the overall sewer system 20 

 
25 See Attachment JTP-4 for the USEPA’s excessive I&I standards, 1984 Code of the Federal Register CFR-
2008-Title 40-Volume 1-Section 35-2120. 
26 See Attachment JTP-5 for my estimate of connected population for the Ellettsville Water system, ERSC 
Sewer system, and the Ellettsville Wastewater system. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 14 of 22 

with Ellettsville. I would estimate that ERSC contributes at least half of the I&I. 1 

ERSC’s share could be estimated on the basis of total sewer pipe length within each 2 

system (Ellettsville and ERSC). The best way to determine how much I&I ERSC’s 3 

system contributes is to install flow monitors at both of the ERSC’s tie-ins to the 4 

Ellettsville sewer system. 5 

Q: Is ERSC’s wastewater collection system under any IDEM enforcement actions? 6 
A: No. 7 

 
III. ELLETTSVILLE WASTEWATER TREATMENT 

Q: How is the wastewater collected in ERSC’s sewer system treated? 8 
A: As noted previously in my testimony, ERSC does not own or operate a treatment 9 

plant. Wastewater collected in ERSC’s sewer system has always been conveyed for 10 

treatment at the Ellettsville wastewater treatment plant (“WWTP”). 11 

Q: Please describe Ellettsville’s wastewater treatment plant. 12 
A: The Ellettsville WWTP is located outside Ellettsville’s corporate boundaries but 13 

within ERSC’s service territory at 7568 North Red Hill Road, Ellettsville, IN. The 14 

WWTP is a Class III, 2.3 MGD oxidation ditch-type wastewater treatment plant 15 

consisting of a plant lift station, five flow meters, grit removal, a comminutor with 16 

a bypass, bar screen, a three-channel oxidation ditch, two final clarifiers, UV 17 

disinfection, post aeration, two aerobic digesters, a belt filter press with a polymer 18 

feed system, and a concrete sludge storage pad. Digested solids are hauled off-site. 19 

Treated effluent from Ellettsville’s WWTP is discharged to Jack’s Defeat Creek, 20 

which flows north and empties into the West Fork of the White River near Gosport, 21 

IN. Ellettsville’s collection system is comprised of 100% separate sanitary sewers 22 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 15 of 22 

by design with no overflow or bypass points. 27 Ellettsville 2.3 MGD wastewater 1 

treatment plant replaced the original 0.46 MGD WWTP and the capacity increase 2 

enabled Ellettsville to eliminate routing up to 1.0 MGD of its sewage to 3 

Bloomington’s Blucher Poole WWTP.28 4 

Q: Has ERSC always relied on Ellettsville to provide treatment services to ERSC? 5 
A: Yes. When ERSC was organized, its Board executed a Sewage Treatment Purchase 6 

Contract with the Town of Ellettsville on November 9, 1971 for wholesale treatment 7 

of wastewater. The Treatment Purchase Contract has been subsequently amended 8 

various times.29 The contract term “extends for a term of sixty (60) years from the 9 

date of the initial delivery of, any collected wastes as shown by the first bill 10 

submitted by Ellettsville to Eastern Richland and thereafter may be renewed or 11 

extended for such term, or terms, as may be agreed upon by the Seller and 12 

Purchaser.”30 Since I do not know the date of ERSC’s first wastewater treatment bill, 13 

I do not know the contract’s exact expiration date, but it should occur in 2032. 14 

Q: How is ERSC charged for wastewater treatment services by Ellettsville? 15 
A: It appears that for the contract’s first fifteen years, charges were based on metered 16 

wastewater volumes measured at the two discharge points into Ellettsville’s sewer 17 

system (for the original ERSC and NRSC collection systems). Ellettsville was 18 

responsible for furnishing, installing, operating, and maintaining at the point of 19 

 
27 Ellettsville NPDES Permit No. IN 0021083, September 3, 2020. 
28 Construction Permit No. 8607, Ellettsville 2.3 MGD Wastewater Treatment Facility, July 12, 1995. 
29 The Sewage Treatment Purchase Contract was initially signed on November 9, 1971 and amended on June 
16, 1986, August 12, 1996, February 9, 1998 and March 26, 2009. ERSC also entered into a Settlement 
Agreement and Mutual Release on September 20, 2021. See Attachment JTP-6. 
30 Sewage Treatment Purchase Contract, November 9, 1971, p. 4. See Attachment JTP-6. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 16 of 22 

discharge of ERSC’s wastewater into Ellettsville’s sewer system, the standard 1 

metering equipment, including a meter house or pit, to properly measure the quantity 2 

of ERSC’s collected wastes.31 3 

  Metered wastewater volumes included I&I flow and base sanitary sewage 4 

flows from ERSC’s customers. In 1986, the Sewage Treatment Purchase Contract 5 

was amended to change the basis for wastewater billing volumes to ERSC’s 6 

customers’ monthly metered water usage plus an additional thirty percent (30%) to 7 

allow for infiltration into ERSC’s sewers.32 Subsequent contract amendments and 8 

the 2021 Settlement Agreement and Mutual Release (“2021 Settlement 9 

Agreement”) do not include any changes that negate the 1986 billed wastewater 10 

volume determination method.33 However, my analysis of 2021 billed volumes and 11 

charges indicates that ERSC is being billed based on metered water usage only. I 12 

calculated average daily water usage per person in ERSC’s system is approximately 13 

52 gallons per person. 14 

Q: What is Ellettsville’s current volumetric rate charged to treat ERSC’s sewage? 15 
A: Based on its application, ERSC indicated it pays a volumetric charge of $3.64 per 16 

1,000 gallons for wastewater treatment based on metered water usage by customers. 17 

However, I could not find reference to the $3.64 in any of the amendments to the 18 

Sewage Treatment Purchase Contract or in the Settlement Agreement and Mutual 19 

 
31 Id., pp. 2-3. 
32 Amended Sewage Treatment Purchase Contract, Item 2.b. June 16, 1986, p. 2. See Attachment JTP-6. 
33 Settlement Agreement and Mutual Release between Eastern Richland Sewer Corporation and the Town of 
Ellettsville, September 20, 2021. See Attachment JTP-6. 



Public’s Exhibit No. 2 
Cause No. 45776-U 

Page 17 of 22 

Release that resolved a dispute between ERSC and Ellettsville.34 1 

Q: Does Ellettsville charge ERSC for capital needs in Ellettsville’s wastewater 2 
system? 3 

A: Yes. In lieu of previous contracted capacity payments, ERSC agreed to make a 4 

$660,000 one-time payment to settle Ellettsville’s counter claim against ERSC 5 

regarding the Sewage Treatment Purchase Contract and to begin making $10,000 6 

monthly payments as a capital contribution to Ellettsville Utilities in January 2022.35 7 

Ellettsville Utilities established a wastewater treatment facility Capital Reserve 8 

Account ("CRA”) to receive and hold ERSC’s $660,000 one-time payment and 9 

ERSC’s monthly capital contributions. The CRA is under the control of Ellettsville 10 

Utilities, but restricted for use in the: 11 

a. Expansion of the treatment plant and related facilities (not including 12 

ordinary maintenance or repair). 13 

b. Repair (excepting ordinary or routine maintenance and repair expenses), 14 

replacement or construction of required treatment facilities in accordance 15 

with good engineering practice. 16 

c. CRA funds may be used for replacement of existing equipment necessary to 17 

prolong the life of the Town’s wastewater treatment plant, including but not 18 

limited to, ultra-violet lights, motors, pumps, blowers, and including labor 19 

costs associated with the installation of capital assets. 20 

d. For other approved expenditures. 21 

 
34 Id. 
35 Id., pp. 1-3. 



Public’s Exhibit No. 2 